
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
4:00 p.m. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
6:00 p.m. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Special Meeting Agenda 
Visalia City Council 
 
Mayor:          Bob Link 
Vice Mayor:          Amy Shuklian 
Council Member:  Warren Gubler 
Council Member:   Mike Lane 
Council Member:   Steve Nelsen 
 

Monday, April 12, 2010 
Visalia Convention Center, 303 E. Acequia, Visalia CA 93291 

Work Session 4:00 p.m. 
Closed Session 6:00 p.m. (or immediately following Work Session) 

 
 

WORK SESSION AND ACTION ITEMS (as described) 
 
1. Presentation by Tulare County United Way regarding Call 2-1-1, a new information line that 

will provide information on a variety of services available in Tulare County.  Receive public 
[...]
The following projects are improvements to the plant

17

WCP Design 2009 Upgrade- Convert plant to full tertiary 
treatment, utilizing Membrane Bioreactor technology.  
Includes the development of a recycled water distribution 
network. Jim Ross 8186 -- C3 40,000,000     40,000,000     18,600,000     -                      -                      -                      
The following projects are vehicle replacements or 
vehicle additions.

18

Vehicle replacement- replace current 1-ton lift truck with 
utility bed truck.  Used to perform maintenance on 
liftstations and pumps. 

Budget Year / Unit / Year / Miles
2010-11 / 318911 / 1985 / 54,195 Jim Ross

9223
task

new11 -- N/A 76,300            

19

Vehicle replacement- replacement vehicle for the quality 
assurance division.  Current vehicle is a Chevy Astro 
cargo van. 

Budget Year / Unit / Year / Miles
2010-11 / 237214 / 2001 / 132,257 Jim Ross

9223
task
new9 -- N/A 35,574            

20

Vehicle Replacement- replace current Wastewater 
collections 1994 Ford Ranger with 3/4 ton - 4x2 extended 
cab.  Current vehicle too small to meet needs of crew.  
Truck will be used to tow closed circuit camera trailer.

Budget Year / Unit / Year / Miles
2010-11 / 318210 / 1994 / 182,000 Brian Vanciel

9223
task

New10 -- N/A 40,330            

21

Vehicle Replacement- replace current wastewater 
collections F-350 dump bed with 1-ton 4x2 regular cab 
diesel truck

Budget Year / Unit / Year / Miles
2011-12 / 318916 / 2003 / 112,500 Brian Vanciel

9223
task

New 12 -- N/A 51,230            

22

Vehicle Replacement- replace current wastewater 
collections F-350 dump bed with 1-ton regular cab diesel 
truck

Budget Year / Unit / Year / Miles
2012-13 / 318917 / 2003 / 98,000 Brian Vanciel

9223
task

New 14 -- N/A 64,310            

Wastewater Treatment Plant Fund  -  4311 (continued)
2010/11 - 2015/16 Capital Improvement Program

 



Attachment A 

This document last revised:  04/09/2010 12:38 PM        Page 24 
File location and name:  H:\(1) AGENDAS for Council - DO NOT REMOVE\2010\4-12-2010 special mtg\Item 4 CIP Budget 10-11 and 11-12.doc  
 

 #  
Project 

Manager Project #
Budget 
Impact

Map 
Ref 2010-11 2011-12 2012-13 2013-14 2014-15 2015-16

23

Vehicle Replacement- replace current wastewater 
collections F-150 3/4-ton 4x4 Extended Cab diesel truck

Budget Year / Unit / Year / Miles
2012-13 / 318211 / 2003 / 102,000 Brian Vanciel

9223
task

New 15 -- N/A 47,960            

24

Vehicle replacement- Replace current Sanitation Chevy 
Astro cargo van

Budget Year / Unit / Year / Miles
2013-14 / 237213 / 1998 / 67,999 Jim Ross

9223
task

new17 -- N/A 35,574            

25

Vehicle replacement- Replace current Wastewater 
Collections F-150 with 3/4-ton 4x4 Extended Cab Diesel 
Truck

Budget Year / Unit / Year / Miles
2015-16 / 318212 / 2007 / 50,000 Brian Vanciel

9223
task

new19 -- N/A 47,960            
The following projects are equipment replacements 
or equipment additions.

26

Emergency Backup Generators- Install emergency 
generators at critcal sanitary lift stations throughout the 
system that do not offer high level overflows to other 
stations to keep sewer lines flowing during power outages. Jim Ross

9222
task

New 6 -- C3 500,000          -                      -                      -                      -                      -                      

27

Ag Well Pump Replacement: Miscellaneous pump 
replacement throughout the City owned walnut orchard.  
Operation of this orchard is contracted out by the City.  
Maintenance expenditures are offset by income from sale 
of the walnut crop. 

Jeff 
Misenhimer

9222
task

New 4 -- C3 43,600            

28

POLE CAMERA - Portable zoom, This small, portable unit 
can be operated by a single employee to quickly provide 
an initial evaluation of sewer problems without the need 
for deployment of the existing two person inspection team. 
This purchase will allow some 2 person jobs to become 
one-person jobs and will result in an estimated staff time 
savings of approximately 400 hours. Brian Vanciel

9222
task

New8 **** N/A 27,250            

29

Equipment Replacement- replace current wastewater 
collections Vaccon Combo sewer cleaning unit. Used to 
clean and maintain sanitary and storm sewer mains & lift 
stations.

Budget Year / Unit / Year / Miles
2011-12 / 318912 / 1994 / 80,000 Brian Vanciel

9222
task

New 13 -- N/A 381,500          

2010/11 - 2015/16 Capital Improvement Program
Wastewater Treatment Plant Fund  -  4311 (continued)

 



Attachment A 

This document last revised:  04/09/2010 12:38 PM        Page 25 
File location and name:  H:\(1) AGENDAS for Council - DO NOT REMOVE\2010\4-12-2010 special mtg\Item 4 CIP Budget 10-11 and 11-12.doc  
 

 #  
Project 

Manager Project #
Budget 
Impact

Map 
Ref 2010-11 2011-12 2012-13 2013-14 2014-15 2015-16

30

Muffin Monster Grinder/Washer/ Compactor with 5 
horse power, 3 phase electrical motor (bar screen 
compactor). Used to compact screenings prior to disposal. 
Unit will be 6 years old and at the end of its life 
expectancy.

Jeff 
Misenhimer

9222
task

New16 -- N/A 132,980          

31

Replace GOLF CARTS (2) - One (1) two passenger Carry 
All electric flatbed cart with 800 lb capacity, 48 volt and  
one (1) Carry All electric flatbed cart with 1500 lb capacity. 
Both carts will be over 14 years old .The carts have a life 
expectancy of 13- 15 years. 

Jeff 
Misenhimer

9222
task

New18 -- N/A 18,094            

Total Expenses 41,798,054     41,161,730     19,307,270     1,008,554       570,000          636,054          
Notes:

Wastewater Trunkline Construction (1231 Fund): $3.5M Sewer Connection (1232 Fund): $3.5M Wastewater Treatment Plant (4311 Fund): $2.5M

     --     No Annual Maintenance Costs (or no increase over existing cost)    ***   Annual Maintenance costs is over $25,000.  These projects will be explained in detail in the project description
     *       Annual Maintenance cost is $5,000 or less     ****   Project will result in savings as described in project description
     **    Annual Maintenance costs is $5,000 to $25,000  

 The Budget Impact column represents the impact the project will have on the operating budget annually in order to maintain the project when completed or purchased.

Wastewater Treatment Plant Fund  -  4311 (continued)
2010/11 - 2015/16 Capital Improvement Program

In August 2002 the Wastewater Funds received a Bond for $9.5M for the expansion of the Treatment Plant and to install and extend major arterial trunklines.  The bond is to be paid back over a 15 year 
period at a 4% interest rate. The final payment on this bond will be in 2017/18.  Below is a breakout of the bond:

Multi-funded means this is only this fund's portion of the total amount budgeted.  Project is funded from multiple sources and is shown in its entirety in the "Multi-Resources Fund 3011".



  Attachment B 
 

26 

Wastewater Treatment Plant Process 

 

The treatment plant process starts when raw sewage enters the plant through 42- and 48-inch lines.  Flow is 
measured and passes through two mechanically cleaned bar screens to remove debris.  The effluent then 
enters a wet well and is pumped through a 42-inch steel pipe to the primary distribution box for delivery to the 
primary sedimentation basins.  The five headworks pumps have a combined peak capacity of 36.0 million 
gallons per day (MGD) (average daily flow of 16.6 MGD) with the largest pump out of service.  The 
headworks is expandable in the future with the installation of a sixth pump and the replacement of the existing 
pumps with larger pumps to an average daily flow capacity of 55 MGD, which should serve the community for 
30 years. 

Primary Sedimentation Basins 
The distribution box equally divides the flow between the four primary sedimentation basins.  Each basin is 
172 feet long by 29 feet wide with an average side water depth of 9 feet.  The basins have a detention time of 
two hours for settlement of suspended solids (SS) and removal of grease which are pumped to the digesters.  
The overflow from the primary sedimentation basins is divided and sent to the trickling filters and the aeration 
basins.  The primary basins are designed to treat 22 MGD. 

Trickling Filters 
Each of the four trickling filters is 180 feet in diameter and has a plastic media depth of seven feet.  The filters 
are designed to grow organic matter such as algae and bacteria that consume the dissolved nutrients in the 
wastewater.  This process removes nutrients called biochemical oxygen demand (BOD).  The re-circulation 
ratio is three to one, with water pumped over the filters at three times the rate of inflow.  The filters are 
designed to treat 22 MGD.  Effluent from the trickling filters flows to the aeration basins, along with primary 
effluent bypassing the trickling filters. 

Aeration Basins 
Flow from the primary sedimentation basins and trickling filters enters the activated sludge process in four 
200 foot by 50 foot by 15-foot deep aeration basins.  These basins have a total volume of 4.4 million 
gallons and a detention time of 2.8 hours.  The basins are fed with return activated sludge from the 
secondary sedimentation basins, acting as a starter for the biological process.  Air is fed to the 
wastewater through fine bubble diffusers and allows the algae and bacteria in the mixed liquor to grow 
rapidly while consuming dissolved nutrients.  Once again, this biological process converts dissolved 
solids into settleable solids, reducing BOD.  Treated water flows to the secondary sedimentation basins.  
The aeration basins are designed to treat 22 MGD.  

Aeration System 
The air required for the activated sludge process is provided by one 600-hp digester gas engine driven 
14,000 cfm blower or three 300 hp electric motor driven 7,000 cfm blowers.  The air is distributed to the 
basins through a series of steel pipe headers, and is fed to the mixed liquor through plastic distribution pipes 
with ceramic fine-bubble diffuser heads at the bottom of the basins. A second 600-hp digester gas engine 
drives a 500 kW generator to provide electric power to the plant. 

Secondary Sedimentation Basins 
After the wastewater has traveled through the aeration basins, it flows to four secondary sedimentation 
basins, with dimensions of 172 feet by 40 feet by 9.25 feet deep and a designed detention time of 2.9 hours.  
Activated sludge settles out of the mixed liquor in the secondary basins and is returned for introduction into 
the aeration basins, or sent to the waste activated sludge thickener. The secondary basins are designed to 
treat 22 MGD.  The settled water flows to chlorination. 



  Attachment B 
 

27 

Chlorination 
The chlorine used throughout the plant is stored in the chlorine storage building.  The chlorine is extracted 
from one-ton capacity cylinders and distributed where needed.  The storage building is equipped with a 
neutralization system designed to contain and treat a chlorine gas leak by bubbling the gas through sodium 
hydroxide to form salt. 

Chlorine is added to the clarified effluent leaving the secondary sedimentation basins at the chlorine contact 
basins.  These four basins are each 129 feet by 13 feet by 10 feet deep, and are divided into serpentine 
chambers allowing a 21-minute detention time in contact with the chlorine for disinfection.  The treated, 
disinfected effluent is discharged to Mill Creek for agricultural use, to 250 acres of City owned farmland for 
irrigation, or to percolation-evaporation ponds.  The chlorine contact basins are designed to treat 22 MGD. 

 
Solids Treatment 
 
Waste Activated Sludge Thickener 
Waste activated sludge from the secondary sedimentation basins is thickened by addition of polymer and 
processing with two six-foot wide gravity belt thickeners.  The waste sludge is pumped to the anaerobic 
digesters.   

Anaerobic Digesters 
Sludge and scum (grease) from the primary sedimentation basins and thickened waste activated sludge from 
the secondary sedimentation basins is pumped to the digesters. Roughly 40% of solids pumped to the 
digesters is settled in the primary basins, and 60% is grown in the treatment process and pumped from the 
thickener.  Digesters No. 1 and 2 have a diameter of 44 feet, water depth of 23 feet and a volume of 35,000 
cubic feet each.  Digesters No. 3, 4, 5 and 6 have a diameter of 62 feet, water depth of 23 feet and a volume 
of 70,000 cubic feet each.  All six digesters are mixed with chopper pumps to reduce solids and keep grit in 
suspension.  The digesters are heated to 98°F with hot water heat exchangers using three boilers and waste 
heat from the digester gas fueled engine drive blower and generator.  Methane gas produced by the 
anaerobic digestion process is captured, compressed and used to fuel the engine driven blower, generator 
and boilers.  Detention time for treatment is approximately 60 days.  Grit fills the digesters over time and they 
must be emptied and cleaned every five years.  The digesters are designed to treat 22 MGD. 

 

Supernatant Pits 

The digested sludge from the digesters overflows through overflow boxes at the same rate the digesters are 
fed with new sludge.  The digested sludge flows by gravity to two supernatant pits with dimensions of 400 feet 
by 179 feet and an average depth of 8 feet, having a combined volume of 8 million gallons.  Water is removed 
by evaporation or decanting and solids settle to the bottom, thickening the sludge from 3% to 6% solids.  
Design detention time is 93 days.  The settled sludge is pumped from the bottom of the pits with portable 
pumps to the sludge drying beds. 

 

Sludge Drying Beds 

Eighty solar drying beds covering 16 acres are used to dry the sludge.  Depending on the weather, sludge 
dries to 90% solids in 60 days, and is then stockpiled for application to City-owned farm fields surrounding the 
municipal airport as soil amendment.  Small portable pumps are used to remove rainwater from the sludge. 

 

 



  Attachment B 
 

28 

Operation During Power Outage 

During power outages, electrical power is generated by an 850 and a 1,600 hp diesel generator for operation 
of the headworks, primary settling, trickling filters, secondary settling and chlorination.  Air for the activated 
sludge process is provided by the digester gas fueled engine driven blower.  The on-site diesel fuel supply is 
sufficient for 26 hours of operation.  In the event that standby power should fail, an overflow basin provides for 
six hours of storage, which then flows by gravity back to the headworks when power is restored. 























































 

This document last revised:  4/9/10 11:58:00 AM        Page 1 
  By author:  Leslie Caviglia 
File location and name:  H:\(1) AGENDAS for Council - DO NOT REMOVE\2010\4-12-2010 special mtg\Item 5 Meeting location comparision.doc  
 

 
 
Meeting Date:   April 12, 2010 
 

Agenda Item Wording:  Presentation on City Council meeting 
location options. 
 
Deadline for Action: N/A 
 
Submitting Department:  Administration 

 
Department Recommendation- 
Discuss 
 
Summary: 
The marginal cost of holding a Council meeting at the Convention 
Center versus the Council Chambers is $338/meeting. Estimated 
cost of improvements to the Council Chambers is approximately 
$51,800 (seating, lighting, carpet and chairs). Staff estimates that 
approximately 30-50% of the time the Council meetings are held at 
the Convention Center either to accommodate the anticipated size 
or set up of the meeting, or due to conflicts with other regularly 
scheduled meetings. The pros and cons of each set up are listed in 
the report. 
 
Department Discussion 
Last fall, the City Council considered moving the meetings to the Convention Center on a 
permanent basis, in part because the current Council Chambers, built in 1957 when the City 
population was about 10,000 people, is often inadequate to seat the number of people wanting 